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5 d AL L 103450-2P 3.7V 13. 32Wh
M L AR Chinese
Name of Sample | 3 5 Lithium Polymer Battery Packing 103450-2P 3.7V 13.32Wh
English
ks 1121120829
Sample No.
P WM LA A
Consignor Changzhou Liansheng Photoelectric Technology Co.,Ltd
A FE#AS ol T M T R R A T
Manufacturer Zhong Shan VP Electronics Technology Co.,Ltd
. I
;\L‘}m\‘ ;i— ( H)\u H <\LIK H:T{ﬁ ]—”}»
*L\ 17 ST/SG/AC.10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
= - BAE GREAFRAETFED
1 a5 ; b / ) ' /
$Jijh—/{i ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
H s
az e M| st —t=
Apresrarioe i R
PP Blue Plastic film shell
¥ v <2, AT 2
oz B H 2021-12-23 AL B 2021-12-31 ~ 2022-02-11
Accepted Date Test Date
R B o R S R B phaly AMELEE B L AR L aii Rl
2L Altitude simulation, Thermal tebL,Vlb]aIlOH Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
R, PRI GREGMBRAET Y ST/SG/AC. 10/11/Rev. 7 38. 3hn#E#EK .
The sample has DdS%Qd the test items of UN Manual of Tests dn Gk i
s [ST/SG/AC. 10/11/Rev. 7 Section 38.3 ,
Conclusion
AR H Y (Date) : i <20
o3 ] 75 R e M 41 Rechargeable Lithium Battery. /
&ix
Comment
Frffait / R S5 2D
Consignor /
Address Post Code
w77 E g A BE
Approver: ’b - Checker: Compiler:
R4

Title:

Bl 8 T2 (Vice chief engineer)

oW T p
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. -y > S RN 3, 2
—xJ— . A - }\fﬂ /1
Name of Test Standard requirement or The .
No Test Result | Conclusion | Remark
: ltems Clause Number of Standard
BT GRESHRHET
) IFY ST/SG/AC. 10/11/Rev. 7 38.3 44T1 WL 1
1 %Eﬁm UN Manual of Tests and Criteria See Appendix 1 Ty -8
Altltude 5 R AT p 7 ) G . . ) ee Appendix i
] ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Passed
simulation ;
RO G Rk T
3 ST/SG/AC. 10/11/Rev. 7 38.3 Hl46T2 W 2
R #th ST/ 7 WL 2
9 2N UN Manual of Tests and Criteria See Appendix 2 A% /
Thermal test  |s7/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 AR P:“ed ’
A GRae Azdl T
) MY ST/SG/AC. 10/11/Rev. 7 38.3 Hli&kT3 W 3
3 s . UN Manual of Tests and Criteria S A wdix 3 Ay /
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 | ¢ wronoit P:sw( '
oo D GBS ARl T
\ ik g?{j))\{ST/S(I}/A(f,. %0 ‘1 VRPZ!'(T‘ 38.3 W4T WHR 4 i
JN Manual o ests and Lriteria Y Sy i
: < See A 1 4
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 | oot Passed
AT AR T '
N ) ST/SG/AC. 10/11/Rev. 7 38.3 Bl T5 B 5
5 E 1 sh UN Manual of Tests and Criteria See Appendix 5 {—,\Mﬁ. /
xternal short |s1/s6/ac. 10/11/Rev. 7 Section 38.3 Test ' Passed ’
circuit T.5 o
A GRae fudsdl T
) ST/SG/AC. 10/11/Rev. 7 38.3 iR4GT6 W& 6
6 %Eh UN Manual of Tests and Criteria See Appendix 6 K /
Crus ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test o Pussei /
T.6 b
WA Gl A v
< fIF) ST/SG/AC. 10/11/Rev. 7 38.3 ul4T7 W% 7
7 i—i?ﬁ% UN Manual of Tests and Criteria See Appendix 7 ﬁ#} /
Overcharge  |s1/SG/AC. 10/11/Rev. 7 Section 38.3 Test el Passed ‘
T.7 -
A B Gatae gt T
fIt) ST/SG/AC. 10/11/Rev. 7 38.3 iR4iT8 UL 8
8 F gﬂa‘fgﬂm% UN Manual of Tests and Criteria See Appendix 8 k&
orced discharge [s1/56/AC. 10/11/Rev. 7 Section 38.3 Test S Passed /
T. 8 al =
M ERIF A PRBEELIL : 21°C s IRBE 1 /%
Test Environment Ambient temperature:21°C, Ambient humidity:/%
Condition
Ay IR
*2/}] A EJ /
» ORI i L
> = 5
Subcontracted Test e xkr | £ / L) y
Condition Subcontracted | Name Post Code
Laboratory | it / W% )
Address Tel

— e .

O W
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A% 1 WA L H | AL
No. Name of Test Items Altitude simulation
~ ) Y2 % S A ~
. . 4 B R E Aft -
HE| Meis e ABE AN g4k | #A QR | S
%5 Sample Status & |FAREE| RE | FHRELE | MassLoss| Residual |H
Sample Mass ocv Mass oCVv oOCV |Other
No. /g A% /g N 1% /% Event
001 1cyécgﬁ'ﬁy’”fﬁ:igpd 66. 9485 4,17 66. 9520 4.17 0. 00 100.00 | ©
4'.:/\. - .A
002 | jexeroe R | 67,4513 1.18 | 67.4573 | 4.18 0. 00 100.00 | ©
003 ICYéCEﬁij"ﬁZ;ﬁgm] 67. 3972 4.17 67. 4000 4,17 0. 00 100.00 | ©
“.f/\. =2
004 lcygcgg;;;ﬁjfm 67. 5502 4.17 67. 5527 4.17 0. 00 100.00 | ©
25CYCOEA 728 4 . i 5 =
005 | psomeporiiil 1| 67.3841 4.17 | 67.3876 417 0. 00 100.00 | ©
. 25CYCHEA o | ;
006 | procrrii it RGN, §T03 41280 Vv B0 | 419 0. 00 100.00 | ©
25CYCHERTE 5 = 5
007 | pCEREL | 671075 | 417 | 671117 [ 417 0. 00 100.00 | ©
25 SEAS T 5 - " _
008 | goerii®hil | 67.5957 | 4.16 | 67.5990 | 4.16 0.00 | 100.00 | O
J;T:fﬁfiThis space intentionally

left blank

Bt L-MIR V-RA DR R-E F-RK 0-AMA. LARA. LMK, LHEE. LEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B3 ) RRFE £ | AR
No. Name of Test Items Thermal test
S AL = S A "

5 % o % 55 A =
B ABE et | grgiik| AR R
%5 Sample Status RE | FHAE RE FF 349, /£ | Mass Loss| Residual | L&

Sample Mass oCcv Mass oCcVv OCV  |Other

No. /g v /g N 1% /%  |Event

1CYC5EA e o ‘

001 | oxc Furty charged | 66- 9520 217 | 66.9418 | 4.11 0. 02 98.56 | ©

) 1CYCHE 4 78 HL e . == ) . .
002 | 1ove Fully ohmeged | 674573 1.18 67. 4455 4.11 0. 02 98. 33 0
1CYCoE A AL . = oonkE e o

003 | 1oyc Furly dharged | 67-4000 4,17 67. 3895 4.10 0. 02 98. 32 0

1CYCHE A7l Ny 55 L , _

004 | iove Futey starged | 675527 4.17 | 67.5434 | 4.09 0.01 98.08 | ©

ICH 44 ey . B v ¢ ) Qf

005 | ppyrthi | 67.3876 | 417 | 67.3769 | 410 0.02 98.32 | O

25CYCyE 4zl canE -

006 95CYC FUH_V' charked 67. 5740 4. 17 67. 5605 4. 11 0.02 98. 56 0

007 | jplCiCaRn  lBTa1117 | 48F | 67.1007 | 4.1 0. 02 98.56 | O

25CYCHEA 7 s . i

008 | g50vc Fully chaveed | 679990 4.16 67. 5889 4.10 0. 01 98. 56 0

ivT:ZE{:This space intentionally

left blank

&iz: LR V-RA DMK R-RE F-RK 0-Rk. LR, LMK, LEE. LRXK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

N e
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A% . RARE LA | B
No. Name of Test ltems | Vihration
S A A . s -
#e | HERA AERR Belore R Aller L gaik | MR | e
%""J‘ Sample Status /)ﬁ:';% ?FEZ\QE_ )i & ﬂ'f%‘%/}- Mass Loss | Residual 5)‘1%
Sample Mass ocv Mass oCcvV ocCV Other
No. /g IV /g N /% /% Event
001 | |oecekt o |66.9418 | 411 | 66.9464 | 411 0.00 | 100.00 | o
002 | jgaceky o |67.4455| 411 | 67.4522 | 4.1l 0.00 | 100.00 | o©
1CYCHE A AL RS . nr '
003 | ekt o |67.3895| 410 | 67.3942 | 410 0.00 | 100.00 | o
004 | iAo |67.5434| 409 | 67.5474 | 4.09 0.00 | 100.00 | o
005 | pllqCiRAin 1673769 | 410 | 67.3822 | 4.10 0.00 | 100.00 | o
006 | jpoqoriAl . |67.5605 | 4.11 | 67.5655 | 4.10 0. 00 99. 76 0
DEAs g —
007 | jpqorhRl o |67.1007| 411 | 67.1058 | 4.11 0. 00 100. 00 0
008 ok Ca 67.5889 | 4.10 | 67.5935 [ 4.09 0.00 99. 76 0

25CYC Fully charged

\ »< ~|This space intentionally
s left blank

%ii: L_;"&;EJ V_;‘EI/JL D_ﬁ%""{d& R_E)i%i F"ﬁk O_i}"&/‘ﬁl\ i}jﬁl /;L\ i&ﬁg’%\ iz)i%‘i\ i&ﬂko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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/11
5 . ¥R B & AR it
No. Name of Test [tems Shock
¥ o £ v gk A 14 = ] x
sz O 2 .
32 AR fE | ARGE| RE FF 344, /& | Mass Loss | Residual NE
T Sample Status _
Sample Mass ocv Mass ocV OCV | Other
No. /g Y /g AY 1% % Event
001 | oyiCRAt o 66,9464 | 411 | 66.9461 | 4.1 0. 00 100.00 | o
[EoPANF N
002 | oiCERAR | 67.4522 | 411 | 67.4510 | 4.1 0. 00 100.00 | o
7 /'.:/\. S
003 | ittt | 673042 410 | 67.3942 | 4.10 0.00 | 100.00 | o
004 | oxerit Rt | 67.5474 | 4.09 | 675471 | 4.09 0. 00 100.00 | ©
005 | prea it 1 67.3822| 410 | 67.3808 | 4.10 0. 00 100.00 | o
006 | pscicrt®Rh 1 67.5655 | 4.10 | 67.5646 | 4.10 0. 00 100.00 | o
007 | ssorptRm | 67,1058 | 411 | 67.1047 | 411 0. 00 100.00 | ©
008 Bty 67.5935 | 4.09 | 67.5928 | 4.09 0. 00 100.00 | o

N g Alhis space intentionally
J‘—F:LI' left blank

No Disassembly,No Rupture & No Fire.

&ix: LR V-IRA D-fR4R R-#KZL F-R K 0-L#K. LiRA. LEAE, TABE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A5 5 Hrml R B & AR SMaLEk o

No. Name of Test Items External short circuit
s | ens | EREEEREE LS.
Sample No. Sample Status o C perd Other Event

001 1(‘\;(?‘(\1{'?\/‘\ ﬁ:ﬁtgod 55.8 O

002 1CY$CEﬁ?Eith;%ged 96. 7 O

ey

003 1CYéL;ﬁfﬁFzE2igod 55. 4 0

004 1CYéCgS;Eitfﬁ3%god 93. 2 0

b 25(:5(5(1\51“\:13:%{&(1 56. 5 0

006 23(\23(}53\{% ﬁii%g(J(} 56. 4 o)

007 25C$2(~Zgﬁ\i§1$ged 96. 2 0

008 25CYCE4s A H 57 4 o

25CYC Fully charged

IR H

This space intentionally left

blank

%ox: D-FRR R-RE F-RK 0-LMk. RAEK., LHEK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A3 6 RRAA LA | I

No. Name of Test [tems Crush
TE. HoRkA HohBRHBL T
Sample No. Sample Status Max. Extern/zthTemperature Other Event

oo LCYC 508 (;u(a;:i ty 21.17 0

o 1(?\'1(@:3(/0‘!? ?%af;a:m 21. 7 0

o LCYC 508 OLOZ/;:: ty 217 0

o LCYC 50 Camacity 21.6 o

s J501C 50% Capacity 21.6 ”

o 2{2\’5(“505 O(%fd%l ty 21.8 0

2l 25(5&?(95(015 Og;?é;i ty 21.8 o

ICCVC BOY 2T EL

o Zn(%rbtgof()%) O(waga; ty 21,7 0

o5 2501C 50% Capaoity 21.7 N
LR 2 This space intentionally left

blank

&ix: DR F-RLK O-RMIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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s ] BAFE LA | LR
No. Name of Test Items Overcharge
Hoths KA H AL F
Sample No. Sample Status Other Event
ST
019 l(‘Y(]‘L ;(uﬁwj (tf;az%gv(l 0
S
020 o \riﬁf :h;%gt‘(l i
021 l(f\’écgf;Tfij>z§h:1%ge(l 9
022 1CY(1‘(T?;t;tIT[fjxﬁaL%god i
OOV A
023 _’3C§)(J(EE]}L1\L(.;EjligP(] @
s s 1
024 ZSC;)’E(/;EIEI\#?E;Ege(I Q@
SCYCSE 4%
029 zsuz(?cggflfxiﬁ‘}%ged P
026 a5cie Pl ehareed 0
U\TTH This space intentionally left blank

&ix: D-FRIR F-AR K 0-Ffgik, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% g #nlR B LA S
No. Name of Test Items Forced discharge
%5 IR A AT L
ample No. tat \
Sample Sample Status Other Event

1CYCSE AT H

027 1CYC Fully discharged O
1CYCE AT HE

028 ICYC Fully discharged O
LCYCH5E 4= HE

029 1CYC Fully discharged 0
1CYC5E AT

030 1CYC Fully discharged 0
10YC5E 4l

031 1CYC Fully discharged O
1CYCHE S UL

032 1CYC Fully discharged O
1CYC5E At

033 1CYC Fully discharged o
1CYCH5E A THT

034 1CYC Fully discharged 0
1CYCHE &I H

035 ICYC Fully discharged O
1CYC5E At

036 1CYC Fully discharged o
25CYCHEAT

037 25CYC Fully discharged 0
25CYCHEATH R,

038 95CYC Fully discharged O
25CYCHE AT H

039 25CYC Fully discharged O
25CYCHE AT

040 95CYC Fully discharged 0
25CYCHE AL H

041 25CYC Fully discharged 0o
25CYCHE AT HL

042 95CYC Fully discharged 0
25CYCHEA L

043 25CYC Fully discharged 0
25CYCHE UL

044 95CYC Fully discharged O

045 25CYCyE A

‘ 25CYC Fully discharged 0

25CYCHEA UL

046 95CYC Fully discharged O

#iE: D-fRik F-ALK O-Rfik. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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